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1. 155, $pEES A/ Machine Frame & Miscellaneous Cover Components

=
Fzg AEMS  Part NO B PartName TR Description #& Number
1 [|101511001 BE5TSM3/16"x28 L=9 Screw SM3/16"x28 L=9 3
10122003 ERATFLIRE Rubber plug 2
3 13837002 BIIRAR Head card 1
4 10112071 R Face plate 1
5 13813005 Va5 770) Thread guide left 1
6 101511007 BE5ETSM11/64" x40 L=6 Screw SM11/64" x40 L=6 1
7 |10122114 |Em Face plate gasket 1
8 101511027 WB5TSM1/8" x44 L=34 (F53H) Screw SM1/8"x44 L=3 4 (il Head) 1
9 [11412082 ETERYIHAR (i) Face oil shield asm (Oil Head) 1
10 {10123002 SHFLESE (BH) Rubber plug (Oil Head) 1
11 10122013 S ERETE Rubber plug 1
12 10122005 PREGEIT IR Rubber plug 1
13 10122004 SHTHIRIRTLE Rubber plug 1
14 (101511004 4Z5TSM3/16"x28 L=7 Screw SM3/16"x28 L=7 1
15 13812018 I}?EQEHZIIE}FE Thread take-up lever cover 1
16 [101511004 4E5TSM3/16" %28 L=7 Screw SM3/16"x28 L=7 1
17 |13512004 =F&a Three-hole thread guide 1
18 10122005 PRERETEIRALE Rubber plug 1
19 [114511015 RE5TSM9/64" x40 L=6 Screw SM9/64" x40 L=6 2
20 [11419001 Bz Knife 1
21 20722002 S Rubber plug 1
22 (10122113 SRR Side plate gasket 1
23 [10112070 BEIR Side plate 1
24 [101511001 BZ5TSM3/16" x28 L=9 Screw SM3/16"x28 L=9 11
25  [1013001900 |LEDKTFRXA LED asm
26 101511001 |tgETSM3/16" x28 L=9 Screw SM3/16"x28 L=9
27 [10113051 iR Cord hold
28  [114513001 4E5TM5 L=20 Screw M5 L=20
29  |wo01009 GB/T97.1-198544&5 Washer 5

30 11283300800

SPAE—ALIEHIEE

Electronic control box

31 [114530001 YEHEMS L=25 Screw M5 L=25

32 |10122006 ERPATIRRLE Rubber plug

33 [10122007 THTIZHE Rubber plug

34 (10113004 Yats7A| Thread guide right

35 [101511007

12£7SM11/64" x40 L=6

Screw SM11/64"x40 L=6

36 |[101515010

IEE‘{]’SM1 5/64"x28 L=10.5

Screw SM15/64"x28 L=10.5

37 1401516001

|smmsmoa/647x40

Nut SM9/64"x40

38 (11413011 BERELS Thread guide

39 (10126030 TAZRET Tension release pin

40 |10122014 A ERTIREORLE Rubber ring

41 101515005 125JSM9/64"x40 L=5.5 Screw SM9/64"x40 L=5.5

42 10127001 P Thread take-up spring

43 10103011 B ETEE Thread tension base

44 110112005 SR Thread tension disk

45 10112006 N7 Disk stopper

46 101530002 SehZET Thread tension post

47 10127002 SeamEs Thread tension spring A

48 10112007 S HIER Thread disk rotating stopper

49 (138516013 SeLAER Thread tension nut

50 1381300500 SREEREM Thread tension asm

51  |W06001 WEISEE Electronic control box

52 206511002 125JSM9/64"x40 L=10 Screw SM9/64"x40 L=10

53 |10113041 —iR%A 2-hole thread guide

54 (101512001 JERARSZAE Machine head stud

55 [101S11019 1RETSM3/32"x56 L=2 Screw SM3/32"x56 L=2

56 (10115002 HEHR Slide plate

57 |10127009 HERE Slide plate spring

58 (104517002 125TSM11/64" x40 L=6.5 Screw SM11/64"x40 L=6.5

5q  |12815001 EHR (1/8") Throat plate (1/8")
12815002 R (1/4") Throat plate (1/4")

60 104517002

B2ETSM11/64" x40 L=6.5

Screw SM11/64" x40 L=6.5

61 401511040

|#267SM9/64" x40 L=5

Screw SM9/64" x40 L=5

62 (12812002 Iﬁﬁjﬁ%rﬁju Waste material U

63 (12815004 HRENETHR Throat plate

64 (12812009 B E Waste material cover
65 (12812003 RESE Waste material

66 101511019

B2ETSM3/32"x56 L=2

Screw SM3/32"x56 L=2

67 |/

eSS (THESHEEMY)

Special parts of -T series

68 (12815014 R (3/16") Throat plate (3/16")

69 (104517002 125JSM11/64" x40 L=6.5 Screw SM11/64x40 L=6.5
70 (12815012 ]ﬁﬂ}]‘ﬁ'ﬂi I Aucxiliary needle plate I
71 114511015 125TSMI/64" x40 L=6 Screw SM9/64" x40 L=6
72 (12811004 3 SN Drop hopper

73 (12812034 (25 Binding

74 (12815013 AR I Aucxiliary needle plateIl
75 12809004 EINEEEE Hemming support

76 (12809005 2k Shim

77 (S01001 1RETM4 L=7 Screw M4 L=7

78 (SO1001 ]ﬁ‘{]’M4 L=7 Screw M4 L=7

79 104517002

|imgTSM11/64" x40 L=6.5

Screw SM11/64x40 L=6.5

80 [104517002

|#4257SM11/64" x40 L=6.5

Screw SM11/64x40 L=6.5
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2. Finkks3EM (53H) /Main Shaft & Thread Take-up Components (Oil Head)

Fzg NEMHE  Part NO 2 PartName TR Description #E& Number
1 11326013 B EFT e Thread take-up connecting rod pin 1
2 101515001 1RETSM15/64"x28 L=15 Screw SM15/64"x28 L=15 1
3 11305010 BB EFT Thread take-up connecting rod 1
4 H05013 GB/T896-19861%Bl6 Snap ring 6 1
5 11328010 B washer 1
6 10112003 SHTRIRIPTR Needle bar crank protecting plate 1
T 1013800100 BT 1Bt Thread take-up lever asm. 1
8 10124001 AR R Needle bearing 2
9 11310012 Bk EeRIR D SR Thread take-up crank 1
10 |10105002 SHTREFF Needle bar connecting rod 1
11 101517001 1R5TSM9/64" x40 (AChE) L=4.8 Screw SM9/64" x40 (left hand) L=4.8 1
12 |101S15004 |!§€]’SM9/32"X28 L=16 Screw SM9/32"x28 L=16 1
13 101511003 |£§€]’SM9/32"X28 L=16 Screw SM9/32"x28 L=16 1
14 |12804001 [tFenm Needle bar crank 1
15 101515002 BRETSM1/4"x40 L=6 Screw SM1/4"x40 L=6 1
16 |1280300500 AT SR Main shaft bushing front 1
17 112801005 YT 0E R Balance 1
18 1402511012 #25TSM15/64"X28 L=9 Screw SM15/64"X28 2
19 [12203002 | Main shaft bushing mid 1
20 [101S14001 HRETSM1/4"x40 L=6 Screw SM1/4"x40 L=6 2
21 |10108001 s Main shaft thrust collar 1
22 |H03002 14820 Snap ring 20 1
23 (11310014 EEMROES Feed eccentric cam 1
24 110112017 EEHMROE SR Cover plate 1
25 (101511013 1RETSM1/4"x40 L=13 Screw SM1/4"x40 L=13 2
26 (113511003 BB2ETSM9/64"x40 L=5 Screw SM9/64"x40 L=5 2
27 |12803014 _HhEihE Main shaft bushing,rear 1
28 (10122008 Bsiihiis) Main shaft 1
29 [H03001 GB/T894.1-19864B]15 Snap ring 15 1
30 (12802030 il Main shaft Handwheel 1
31 303560 Fip Handwheel 1
32 10133045 SFAE—AHLEEA Motor 1
33 |W03002 SRS Spring washer 5 3
34 114513001 $25TM5 L=20 Screw M5 L=20 3
35 10122012 LihFLE Rubber plug 1
36  |W03002 S Spring washer 5 1
37 [S05218 SRETM5 L=22 Screw M5 L=22 1
38 (101515006 |E§€]’SM1 5/64"x28 L=7 Screw SM15/64"x28 L=7 1
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2. HikEaEM (il) /Main Shaft & Thread Take-up Components (Dry Head)

ﬁg NEMHES Part NO 2R PartName TR Description #&E Number
1 12226001 B EF e Thread take-up connecting rod pin
2 101515001 #25TSM15x64"x28 L=15 Screw SM15x64"x28 L=15
3 12205001 HEEFT Needle bar crank rod
4 1223800100 AT OB Thread take-up lever asm
5 13810012 BRIt Thread take-up crank
6 12205002 SHTET AN Needle bar cradle rod
7 101517001 125£TSM9/64"x40 L=6 Screw SM9/64"x40 L=6
8 101515004 |ﬂ§€]'SM9/32"x28 L=16 Screw SM9/32"x28 L=16

9 101511003

[em5TSM9/32'x28 L=16

Screw SM9/32"x28 L=16

10 12804001 St Needle bar crank

11 101515002 125TSM1/4"x40 L=6 Screw SM1/4"x40 L=6
12 |B10003 EiipE beating

13 1220300100 LHEIE Main shaft front bushing
14 |S10009 2ETM6 L=8 Screw M6 L=8

15 1402511012 1RETSM15/64"X28 L=9 Screw SM15/64"X28 L=
16 |12801005 YT E Balance

17 12203002 FHPEE Main shaft bushing mid
18 (10108001 i Main shaft thrust collar
19  |101S14001 1R5TSM1/4"x40 L=6 Screw SM1/4"x40 L=6
20 [H03002 420 Snap ring 20

21 40092 EEMRES Feed eccentric cam

22 (10112017 EEMROE SR Cover plate

23 [101511013

#Z5TSM1/4"x40 L=13

Screw SM1/4"x40 L=13

24 1101511005

#25TSM9/64"x40 L=5

Screw SM9/64"x40 L=5

25 12803014 _HlEHE Main shaft bushing,rear
26 (10122008 A Main shaft

27 |H03001 GB/T894.1-19864F15 Snap ring 15

28 (12802029 il Main shaft Handwheel
29 10122012 L= Rubber plug

30 [S05218 BRETM5 L=22 Screw M5 L=22

31 |GB/T93-1987 SES Spring washer 5

32 |303560 Fip Handwheel

33 [114513001 B25TM5 L=20 Screw M5 L=20

34 |GB/T93-1987 SEES Spring washer 5

35 10133045 SFAE—ALEEHL Motor

36 |B04020 GB/T 276;7%aEKiM%6952Z beating

37 |B04008 GB/278417%698ZZ beating

38 [101515006

12$TSM15/64"x28 L=7

Screw SM15/64"x28 L=7
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3. §H4F. B4l THER4/Needle bar & Upright Shaft & Hook Driving Shaft Components

ﬁg NEE  Part NO 2 PartName TR Description #E Number

1 10103009 HT ERE Needle bar bushing upper

, [12802009 T (i) Needle bar (Oil Head)
12802008 T (i) Needle bar (Dry Head)

3 10138002 SHTEREE Needle bar connecting rod

4 101511005 BRETSM9/64"x40 L=6 Screw SM9/64"x40 L=6

5 10103010 HIFTFHE Needle bar bushing lower

6 12813002 EHTEE Needle bar thread guide

7 10117001 HEHDBx1#14 Needle DBx1#14

8 10113009 T EELS Lower bushing thread guide

9 104511006 1R5TSM1/8"x44 L=4.5 Screw SM1/8"x44 L=4.5

10 10109001 [stirEmtEEt Slide block

11 101511008 B2ETSM11/64"x40 L=8 Screw SM11/64"x40 L=8

12 |10109002 SHTELBASE, Needle bar guide

13 (10425004 _Himisie Upper shaft bevel gear

14 {10425003 s Nt Upper small bevel gear asm

15 (10425002 g s lower large bevel gear asm

16 |101S15007 BRETSM1/4"x40 L=7 Screw SM1/4"x40 L=7

17  |10425001 |'F§R]_1_’>‘|§| Hook drive shaft bevel gear

18 [101S15007

|igETSM1/47%40 L=7

Screw SM1/4"x40 L=7

19 [101S15007

|igeTSM1/47%40 L=7

Screw SM1/4"x40 L=7

20 [101515007

|iETSM1/47%40 L=7

Screw SM1/4"x40 L=7

21 [101515006

125TSM15/64"x28 L=4.7

Screw SM15/64"x28 L=4.7

22 |10403014 S EiE Upright shaft bushing upper

23 (10102007 G2 Upright shaft

24 |10403013 T HE Upright shaft bushing lower

25 (10403012 THEiHE Hook driving shaft bushing back

26 (10108002 T Hook driving shaft snap ring

27 10122015 AN Thtust collar

28 (10102006 T Hook driving shaft

29 (10103078 TAHETHE Hook driving shaft bushing front
11303001 TiEHHE (-TEH) Hook driving shaft bushing front (-T

30 (10123009 TAHPRIHTES Oil wick

31 101530005 T AHBRHIZETSM3/16" x32 Set screw SM3/16"x32

3, [10118001 BEtR (i) Hook asm (Oil Head)
10118504 BEtR (Foim) Hook asm (Dry Head)

33 (10118003 L) Bobbin

34 (10118501 85 Bobbin case asm.

35 (10112016 TEARTENES Finger postioner

36 [101511011

$25TSM11/64" x40 L=9.5

Screw SM11/64"x40 L=9.5

37 101511012

[B57SM11/64" x40 =48

Screw SM11/64"x40 L=4.8

38 [101515006

|imgTSM11/64" x40 L=7

Screw SM11/64"x40 L=7
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4. [E¥15348(4/Presser Bar Components

ﬁg ATMES Part NO B PartName TR Description #2 Number

1 101511010 1R£TSM9/64"x40 L=11 Screw SM9/64"x40 L=11 1
2 10128002 ERIR IR TEVE Washer 1
3 13811029 TERIRTE Hand lifter 1
4 001004 ORYRE Rubber ring 1
5 1011000200 ERMRFEE SR Hand lifter cam asm. 1
6 |101520001 BUATAFAREUE Screw 2
7 10128015 R IR Washer 2
8 1011200100 A ERIBTHTAT O 2 Lift front lever component 1
9 10112013 A ERIRT Knee lifter pull rod 1
10 |H05003 GB/T896-1986{4& 5 Snap ring 5 2
1 10112010 ERITHBENR Lifting plate 1
13 101520004 SEERIRIATFIETSM3/16"x32 Hinge Screw SM3/16"x32 1
14 101520003 EATFFmAMRETSM15/64"x28 Hinge screw SM15/64"x28 1
15 (10112014 S ERISATAT Knee lifter back lever 1
16 10112015 aERITRAT Knee lifter connecting rod 1
17 |1011200100 A ERIBTTATR Knee lifter lever asm 1
18 |113811018 JEEARET Press regulating screw 1
19 |11381101800 B EIRETR Presser regulating screw nut asm 1
20 13811028 Ve ER S Press regulating nut 1
21 10102003 AESHT Press regulating guide bar 1
22 113827010 A EE Press regulating spring 1
23 [13809030 BTSSR Presser bar guide bracket 1
24 (101515007 1R5TSM1/4"x40 L=8 Screw SM1/4"x40 L=8 1
25 (10122112 TEFFRTHE Pressure bar oil cover 1
26 (10103012 EFHIE Presser bar bushing,lower 1
27 12802002 JEFF Presser bar 1
28 (101511009 1R5TSM9/64"x40 L=10.5 Screw SM9/64"x40 L=10.5 1

1281600200 TEERIZAME (1/8) Presser foot asm (1/8) 1
29 (1281600300 TEERIAEE (3/16) Presser foot asm(3/16) 1

1281600500 SEEMIBLE (3/16)  (-TER) Presser foot asm (3/16) (-T dedicated) 1
30 11329020 148 5 Snap ring 5 5
31 101520002 HARTTRARE Screw 1
32 |10128015 LG e ds] Washer 1
33 (112812008 LNSAL Wire release plate asm 1
34 (10126003 IAERARET Thread release supporting pin 1
35 [HO05012 INCRABE TN Snap ring 1
36 (10128001 INCARETR Washer plate 1
37 |10127003 AT Spring 1
38 (11329020 Snap ring 5 2
39 (10127008 AR TTIRE A E Reset spring 1

5. i¥$4>40{%/Feed Mechanism Components

FENO| 2AFMHS  PartNO B PartName iR Description #& Number
1 10105007 BHERRERT Reverse feed connecting rod 1
2 11426021 EhERNEITES Connecting rod pin 1
3 101511005 1R5TSM9/64"x40 L=6 Screw SM9/64"x40 L=6 6
4 10101053 1ERETEE Feed regulator 1
5 10403017 ERHETERME Feed regulator bushing 1
6 101511023 1R5TSM3/16"x28 L=6.5 Screw SM3/16"x28 L=6.5 1
T 10126045 Ly Feed regulator stud 1
8 10122016 ERERETIEETORE Rubber ring 1
9 1011107000 trERhEERE Knob component 1
10 (101511022 125TSM3/16"x28 L=18 Screw SM3/16"x28 L=18 1
11 |10126011 SRR Feed rocker crank pin hinge 1
12 (101520005 AT EATAHAIRETSMI/32"x28 Screw SM9/32"x28 1
13 |10104002 TR Feed rocker shaft crank 1
14 |101S11016 125TSM3/16"x28 L=14 Screw SM3/16"x28 L=14 1
15 |400093 HTHEF Connecting rod 1
16 |101S11016 1R5TSM3/16"x28 L=14 Screw SM3/16"x28 L=14 1
17 |10104004 TSR Feed driving shaft crank 1
18 |400091 TERREFF Rocker shaft connecting rod 1
19 (10126006 ERLRERTE Connecting rod pin 1
20 (101516003 SRFFSMI/32"x28 L=4 Hinge Screw SM9/32"x28 L=4 1
21 10102008 pe Skl Feed rocker shaft 1




5. i%#}43¢8(4/Feed Mechanism Components

Fﬁg NEEE Part NO R PartName TR Description #E2 Number
22 (11202001 AT Feed driving shaft 1
23 (101515006 H25TSM15/64"x28 L=7 Screw SM15/64"x28 L=7 1
24 (101515013 #25TSM15/64"x28 L=10 ScrewSM15/64"x28 L=10 1
25 (10131086 {FEEIRTFE Reverse feed lever 1
26 (10103024 B hhE Reverse feed shaft bushing back 1
27 (10102023 [rese S St Reverse feed shaft 1
28 (10122017 FEEHHOFE Rubber ring 1
29 (10108003 R Y Feed rocker shaft snap ring 4
30 |101S15002 125TSM1/4"x40 L=6 Screw SM1/4"x40 L=6 2
31 10403015 HE Bushing 2
32 |HO03001 GB/T894.1-19861%415 Snap ring 15 1
33 /10108003 R Feed rocker shaft snap ring 1
34 1101515002 1BETSM1/4"x40 L=6 Screw SM1/4"x40 L=6 2
35 110403015 HE Bushing 1
36 |H03001 GB/T894.1-198614&15 Snap ring 15 1
37 |10104007 T SRR Driving shaft crank 1
38 (116511005 #25TSM11/64"x40 L=13 Screw SM11/64"x40 L=13 1

12814001 R Feed dog 1
39 (12814002 ERF (1/4) Feed dog (1/4) 1

12814005 ERITF (3/16) (-TER) Feed dog (3/16) (-T dedicated) 1
40 |470060 TR Feed bar asm 1
41 101511016 #25TSM3/16"x28 L=14 Screw SM3/16"x28 L=14 1
42 [10128003 T ERRRIRETEYE Washer 1
43 1101511025 $25TSM11/64"x40 L=7 Screw SM11/64"x40 L=7 2
44 110401007 LRy Feed bar pin 1
45 1480095 TFLERE Feed bar bed 1
46 11380700300 FEREM (BiR) Feed bar asm 1
47 1101511018 125TSM1/8"x44 L=6 Screw SM1/8"x44 L=6 2
48 101515010 #25TSM15/64"x28 L=10.5 Screw SM15/64"x28 L=10.5 2
49 [10126009 BERHE NIRRT Left pin 1
50 |10126007 FERIREITE Connecting pin 1
51 10109005 EREHTIEIR Feed short shaking plate 1
52 |10109004 EREHIERIR Feed long shaking plate 1
53 110126007 SHEIREATES Connecting pin 1
54 11010100200 EEHEINREES 2Rt Feed shaking plate bed 1
55 110126010 EEHEINREEG components Right pin 1
56 |101S15010 #B5TSM15/64"x28 L=10.5 Screw SM15/64"x28 L=10.5 1
57 111427011 P TS Spring 1
58 11329020 4885 Snap ring 5 1
59 11412081 HIEFEER Pull spring fixing plate 1
60 (10127011 BRI E Reverse feed pull spring 1
61 1140402700 B RE Feed reverse crank asm. 1
62 (11321005 SHE Tube 1
63 (114530007 #25TSM11/64" x40 L=7.5 Screw SM11/64"x40 L=7.5 1
64 (114516004 1REFSM11/64"x40 Nut SM11/64"x40 1
65 [S01102 #25TSM3/16"x28 L=18 Screw SM3/16"x28 L=18 1
66 11329020 $4E85 Snap ring 5 1
67 10126015 EREEE Pin 1
68 10127010 ERHESEE Spring 1

6

6. ifiB4a(4/0il Lublication Components

Fzg ANEHE Part NO R PartName TR Description #2 Number
1 11211004 SHE Oil sight window 1
2 10122019 SHEORE Rubber ring 1
3 [11421008 HigGURE Main shaft oil tube 1
4 101530008 SHERIERET Oil pump connecting stud 1
5 (11329010 FFOLE10 Snap ring 10 1
6 10121001 Tt hE Hook driving shaft oil tube 1
7 10112020 SHER LR Oil pump installing base 1
8  [w03002 ety Spring washer 1
9 101511011 #25TSM11/64x40x9.5 Screw SM11/64 " x40 L=9.5 1
10 10103022 SHRITE Oil pump bushing 1
1 101530007 12£TM7%0.75 L=5 Screw M7x0.75 L=5 1
12 10127013 =g Plunger spring 1
13 10122018 [EHEE Plunger 1
14 10120001 SRR Oil pump 1
15 |S04093 S25TM3 L=6 Screw M3 L=6 3
16  |10111003 SEZERMES Oil pump impeller 1
17 110112021 SHERMECIER Oil pump impeller cover 1
18 10111007 SRS Lubricating oil pump cover 1
19 |101S30006 #257ST2.9 L=10 Screw ST2.9 L=10 3
20 (1012000100 SHZR OB Lubricating oil pump component 1
21 101511026 #25TSM15/64"x28 L=9 Screw SM15/64 " x28 L=9 1
22 (10136001 s Rubber joint 1
23 (W02004 GB/T93-198734M6 Spring Washer M6 1
54 10121006 (e Hook oil tube 1

11321002 HEHE (-TEMA) Hook oil tube (-T dedicated) 1
25 (10112022 TEARALHE TR Tube holder 1
b 10127014 SRR Spring 1

13827014 IREETIRETEE ((TEH) Spring (-T dedicated) 1
,7  [101530009 HEETIRE] (-TEM) Screw (-T dedicated) 1

113530001 BT Screw 1
28 (10423005 SHZ Oil wick 1
29 (10127015 [E);hES s Qil felt clamp 1
30 (10123006 | 225 Qil felt felt 1
31 101511004 #25TSM3/16"x28 L=7 Screw SM3/16"x28 L=7 1
32 (10112023 [EiREs Oil tube clamp 1
33 |11502100100 [ElRESRLE Oil return tube component 1
34 1101511026 #25TSM15/64"x28 L=9 Screw SM15/64"x28 L=9 1
35  {10112025 HEEEER (GiH) Oil wick fixing plate (Oil Head) 1
36 |101S11010 B5TSMI/64" x40 L=11 (5&3H) Screw SM9/64" x40 L=11 (Oil Head) 2
37 [10123010 i (i) Oil wick (Oil Head) 1
38 [11312031 EmE (Hif) Oil shield cover (Oil Head) 1
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7. 534224014/ Bobbin Components
ﬁg NEHEE  Part NO R PartName TR Description 2 Number
1 [1383103900 SRR Bobbin winder asm 1
2 114511008 125TM4 L=6 Screw M4 L=6 1
3 W01142 B4 Washer 1
4 10113030 TEEEEINR Thread press control plate 1
5 [10111120 Bz e Winding pad 1
6 13831101 R e T R Bobbin winder bed 1
7  |HO5006 FFOES Snap ring 5 1
8 |10127061 SR Spring 1
9 13812110 TR Regulating plate 1
10 |{10110030 LR Bobbin winder cam 1
11 S09045 RETMS L=5 Screw M5 L=5 1
12 |1380510600 SR SESETBE Bobbin winder connecting rod 1
13 (13827103 Matsa=tvi spring 1
14 10127060 B Spring 1
15 [H05909 FFOE4 Snap ring 4 1
16 (13802111 Eisarmnt] Bobbin winder mian shaft 1
17 13802026 LR Bobbin winder cam shaft 1
18 |S09103 125TM4 L=4 Screw M4 L=4 2
19 |13831102 LR Bobbin winder wheel 1
20 |001110 ORE Ring 1
21 11422062 e e Washer 1
22 |114511003 125TSM3/16"x28 L=10 Screw SM3/16"x28 L=10 3
23 |1381300600 52257 Bobbin thread tension asm 1
24 |138s16019 SeiiER Thread tension nut 1
25 11427006 INTeLkREE Spring 1
26 [10112005 SetEtR Thread tension disk 2
27  |11413022 A0 7 Thread tension guide plate 1
28 |112S13004 SEABET Screw 1
29 |114S16001 IRFFSM11/64" x40 Nut SM11/64" x40 1
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8. {I7J&MakMY/ Knife Components

s

NO ~EMHEE Part NO B PartName TR Description #2 Number
1 12726001 P7NEHE (Foil) Pin (Dry Head) 1
12826003 PN (Bil) Pin (Oil Head) 1
N 12710002 0709%¢ (Foih) Knife cam (Dry Head) 1
12810001 PN (BH) Knife cam (Oil Head) 1
3 12705003 YIJERF (Foi) Knife connecting rod (Dry Head) 1
12805003 IJIEF (BiH) Knife connecting rod (Oil Head) 1
4 1272400100 YIJIEF R (Foif) Knife connecting rod bearing (Dry He 1
B07041 TREHIAK25x29% 10 (GH) Knife connecting rod bearing (Oil Hea| 1
5 12812005 DM ER Cover plate 1
6 12809001 7St Slide bolck guide rail 1
7 101511020 125TSM11/64" x40 L=10.5 Screw SM11/64"X40 L=10.5 2
8 12809002 7Btk Slide bolck 1
9 12804002 YT T Knife driving stud connection asm 1
10 |209S11009 #25TSM9/64"x40 L=9.5 Screw SM9/64"x40 L=9.5 1
11 12802006 P74 (Foit) Knife shaft (Dry Head) 1
12802011 P74 (Bil) Knife shaft (Oil Head) 1
12 |12803001 PINE Bushing 1
13 12804003 NEazEe Knife driving rod clutch bracket 1
14 [12811001 EA e Knob 1
15 201516003 RFSM11/64" x40 Nut SM11/64" x40 1
16 (12801002 PNBEHED Cap 1
17 12827001 PNBEHEE Spring 1
18 |12827002 IR Ny Spring 1
19 12826002 IVR) N Pin 1
20 [12805001 YITIRHAFF Knife release rod 1
21 NO01018 H2RFM2.5 Nut M2.5 2
22 [12826001 EEHE Knife driving rod clutch pin 1
23 [12812031 YT EE FIEFAAR Knife bed component pull down hand| 1
24 (12827008 HAE spring 1
25 [128511001 #25TSM3/16"x28 L=14 Screw SM3/16"x28 L=14 1
26 (128520005 PITIFARHAMEETSM11/64" %40 Axial Screw SM11/64"x40 1
27 128517001 H25TSM11/64"X40 L=8 Screw SM11/64"X40 L=8 1
55 12801004 IpaEs Knife bracket 1
12801032 0702 (-TEHR) Knife bracket (-T dedicated) 1
29 (12819001 00 Knife 1
30 (12812006 HTIER Press plate 1
31 101511018 125TSM1/8"x44 L=6 Screw SM1/8"x44 L=6 2
32 (101511023 125TSM3/16"x28 L=6.5 Screw SM3/16"x28 L=6.5 1
33 [112827001 YNBSS Spring 1
34 (1280100300 YT EEZR(t4E Knife bed component 1
35 [12802021 7] EE4 Knife bed shaft 1
36 (12805004 T EESHF Knife bed guide rod 1
37 12828001 T EESATIRE T Washer 3
38 [209S12001 125TSM11/64"X40 L=8 Screw SM11/64"X40 L=8 2
39 (12803003 |t)JD&§|]{-’T—E§ Knife bed component bushing right 1
40 |125515003 |E§{TSM11/64"><40 L=5 Screw SM11/64"X40 L=5 1

9 iHiR. BMAEMISEM/Oil Ceservoir & Knee Lifter Components

Fzg AEMHE  Part NO B PartName TR Description #E2 Number
1 10122022 SRR Qil reservoir rubber cushion 2
5 12801006 A Qil Reservoir 1

12801016 B (-TER) Qil Reservoir (-T dedicated) 1
3 10111005 AERITRFT Knee lifter push rod 1
4 10122020 SHEE R Oil Reservoir gasket 1
5 10122021 OB Rubber ring 1
6 101511028 1R5TSM5/16" x24 L=7 Screw SM5/16"x24 L=7 1
7 10131001 SR EE Oil reservoir magnet 1
8 10122023 S Qil reservoir rubber cushion 2
9 10112027 A ERITY A 4R Knee lifter crank 1
10 |10127016 XA pRHEE Knee lifter spring 1
11 H05010 GB/T896-19864%F 10 Snap ring 10 1
12 |10102011 FaTERSH Knee lifter shaft 1
13 |101S15012 #25TM6 L=30 Screw M6 L=30 2
14 |101S16004 Y2FFM6 L=4 Nut M6 L=4 2
15 1101512002 125TM6 L=26 Screw M6 L=26 1
16 |10101008 AT MR TISL Bearing bracket 1
17 1101512003 125TM8 L=16 Screw M8 L=16 1
18 (1011202800 BRYMTRM Knee press plate asm. 1
19 |101S12004 H25TM6 L=11 Screw M6 L=11 1
20 (10112030 EBRINAFTSL Knee press plate holder 1
21 10112029 ERINR Knee press plate 1
22 (10112028 RN Knee press plate rod 1
23 10122025 BT Rubber 1
24 (10122024 RN Knee press plate cover 1
25 301012 SEigtRzEe Wood material chute holder 1
26 [128S30001 125TM4 L=16 ScrewM4 L=16 3
27 [S13001 125TM4 L=10 Screw M4 L=10 4
28 |NO1015 12RFMA Nut M4 4
29 301011 SEiEtR Wood material chate 1
30 [S13002 125TM4 L=8 Screw M4 L=8 4
31 NO1015 12RFM4 Nut M4 4
32  |301015 SEEEBR Waste material cute 1




10 (1)
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10. HkBHE (1) -ZZR4H{%/Machine Head Accessories (1)-Thread Stand Con

Fzg ~AEMEE Part NO B PartName TR Description #2 Number
1 20131019 LR TRRHR R Spool rest rod rubber cap 1
2 S04050 12F2M5 L=16 Screw M5 L=16 3
3 |wo1to047 [@Mms Washer M5 2
4 NO01034 REFMS5 Nut M5 4
5 13831022 _FERBRIT AT Spool rest arm upper 1
6 [10113011 HEE (R) Thread guide ring 2
7 [10113010 e ED) Thread guide ring 2
8 13831019 ST LTS Spool rest rod upper 1
9 13831021 LeratTiEsL Spool rest rod joint 1
10 |13831020 HIF R Spool rest rod lower 1
11 (10122106 BEREE Spool rest rod rubber ring 2
12 |WO01052 $E16 Washer 16 2
13 N02008 12FM16 Spool rest rod nut M16 1
14 |S04051 |ﬂ§$§M5 L=31.5 Screw M5 L=31.5 1
15 NO01034 IRFMS5 Nut M5 2
16 |W03002 HEBEMS Spring washer M5 2
17 |13831023 BN572 50574 Spool rest arm lower 1
18 13831024 578 Spool rest 2
19 20131010 g Spool rest cushion 2
20 [20131006 Bsaed) Spool pin 2
21 13831025 o3z ey Spool retainer 2
22 |1383100300 LRiAE Thread stand asm 1

10#1:LEHE (2) /Machine Head Accessories (2)

FENO| LAFMHE  Part NO 2 PartName TR Description #2 Number
1 1011203100 WLEESTER Hinge component 2
2 10122060 WLERERE Head connecting rubber cushion 2
3 10117001 H5TDBx1#14 Needle DBx1#14 4
4 101530010 HSLEREIREET (P19) Shoe spike (p19) 6
5 10118003 Ly Bobbin 2
6 10111011 ML Machine head rest pin 1
7 20731047 184£7]) (K) Screw driver (large) 1
8 10131003 Iﬂiﬁx] (%) Screw driver (medium) 1
9 10131004 12427]) (1) Screw driver (small) 1
10 |1011101200 SEAEERE Oiler component 1
11 114131001 ES Dust cover 1
12 |305S11005 R5TSMI/64" x40 L=4 Screw SM9/64" x40 L=4 1
13 |12815006 L Needle plate cover 1
14 12812004 [EARGEEE Spring 1
15 20131038 INHEE(SE) Oiler component 1
16 (20131042 ®F (7mm) Wrench (7mm) 1
17 (11411029 5988 (THER) Syringe (Dry Head dedicated) 1
18 (11431038 HOEM (THER) Butter (Dry Head dedicated) 0.003Kg
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AFJtIE(Address of Company) : FEHFTE&EMNHHIIX=FRRIEAERR1008S
NO.1008 , DONGHAI AVENUE EAST, JIAOJIANG DISTRICT,TAIZHOU CITY , ZHEJIANG

#iR4( Zip Code ): 318000

EHEEZB(Domestic Trade Department):
E3IE(TEL): 0086-0576-88177788 88177789
{EE(FAX): 0086-0576-88177758
EREEZ(International Trade Department):
E3IE(TEL): 0086-0576-88177782 88177774
{EE(FAX): 0086-0576-88177787

BRSS#EL: 400-8876858
http://www.chinajack.com
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You will be not informed if the file has been revised.Please set sample as standard.
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